BODY CODE | PART NUMBER | PART NAME PART DESCRIPTION
UF 06104265AA Bolt, Hex Flange Head M14x1.50x98.00
UF 06104719AA Nut, Hex Flange Lock M14x1.50

UF 06509898AA Nut, Hex Flange Lock M24x1.5

UF 06511048AA Bolt, Hex Flange Head M14x1.50x98.00
UF 06104719AA Nut, Hex Flange Lock M14x1.50

UF 06509401AA Nut & Washer M10x1.25

UF 06510168AA Bolt, 6 Lobe External Head | M10x1.50x65.00
UF 06511078AA Screw and Washer Steering Gear

UF 06104719AA Nut, Hex Flange Lock M14x1.50

UF 06511731AA Bolt, Hex Head M10x1.50x113.00
UF 06104717AA Nut, Hex Flange Lock M10x1.50

UF 06510655AA Nut, Hex Flange Nut M14x1.50

UF 06509954AA Screw, 6 Lobe M12x1.25x8.00
UF 06104718AA Nut, Hex Flange Lock M12x1.50

UF 06509401AA Nut & Washer, Hex M10x1.25

UF 06511018AA Bolt, Hex Flange Head M12x1.25x143.00
UF 06511157AA Bolt and Washer, Hex Head | M14x2.00x85.00
UF 06102430AA Bolt and Coned Washer M12x1.75x95.00
UF 06511572AA Bolt and Coned Washer M12x1.75x95.00
UF 06510867AA Stud and Washer M14x1.50x142.00/M10x1.50x36.00
UF 06502979 Nut and Washer, Hex M10x1.5

UF 06104416AA Bolt and Washer M10x1.50x35.00
UF 06511061AA Bolt and Washer M12x1.75x60.00




